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Drg. No	 Name & Description	 Qty / Machine	 Part No.	

1	 Screw M4x10 	 1	 F-SPHPZ-M4-10-BO	
2	 Battery box cover	 1	 075-0201	
3	 Laser Ass	 1	 075-0202
4	 Screw M3x8 	 2	 F-SPHPZ-M3-8-ST-BZP	
5	 Screw ST2.9x8-f	 1	 F-TFSPHPZ-M2_9-8-ST-BZP
6	 Screw M4x10	 1	 F-SPHPZ-M4-10-ST-BZP
7	 Battery box Ass	 1	 075-0203
8 Battery 2 075-0204
9	 Wire guard	 1	 075-0205
10	 Screw M4x16	 4	 F-SPHPZ-M4-16-ST-BO
11	 Spring Washer	 4	 F-SWA-M4-X-ST-BZP
12	 Gear Cover	 1	 075-0206
15	 Oil sealing washer	 1	 075-0207
16	 Circlip 21	 1	 F-CCINT-21-080-ST-BO	
17	 Safety cover	 1	 075-0208
18 Gasket 1 075-0209
19	 Spring 0.6x5x14	 4	 075-0210
20	 Slider plate	 1	 075-0211
21	 Plunger Shaft	 1	 075-0212
22	 Bushing 	 1	 075-0213
23	 Rubber buffer	 1	 075-0214
24	 Top bearing Plate	 1	 075-0215
25	 Steel ball 2.5ᶲx6 2 075-0216
26	 Blade release collar	 1	 075-0217
27	 Washer 	 2	 F-RW-M10-16-024-ST-BZP
28	 Bottom bearing plate	 1	 075-0218
29	 Screw M5x12	 4	 F-SPHPZ-M5-12-ST-BZP
30	 Retaining Ring 8	 1	 F-CCEXP-M8-025-ST-BO
31	 Washer 	 1	 F-WB--M8-080-A2-SC
32	 Needle bearing HK0808	 2	 075-0219
33	 Bushing 	 1	 075-0220
34	 Drive Gear	 1	 075-0221
35	 Counter weight	 1	 075-0222
36	 Fork lever	 1	 075-0223
37 E-Clip 1 F-ECLIP-3-025-ST-BO
38	 Roller wheel	 1	 075-0224
39	 Roller pin	 1	 075-0225
40	 Roller Frame	 1	 075-0226
41	 Dust air deflector	 1	 075-0227
42	 shim washer	 1	 075-0228	
43	 Screw ST4.2x32-F	 4	 F-TFSPHPZ-M4_2-32-ST-BZP
44	 Dowel Pins 4ᶲx14mm	 2	 075-0229
45	 Pin 6ᶲ x9.8 1	 075-0230
46	 E-Clip 4	 1	 F-ECLIP-4-025-ST-BO
47	 Pin roller frame	 1	 075-0231
48	 Roller setting lever 1	 075-0232
49 Spring 1 075-0233
50	 Steel ball 4ᶲ 1 075-0234
51	 Air deflector lever	 1	 075-0235
52	 Gear housing	 1	 075-0236
53	 Felt seal	 1	 075-0237
54 O-Ring 1 F-ORING-23_6-1_7-RB
55 Bearing 1 F-B-609-2RS
56	 Armature 110v	 1	 075-0238
56A	 Armature 230v	 1	 075-0239
57 Bearing 1 F-B-607-2RS
58	 Bearing sleeve	 1	 075-0240
59	 Fan Guide	 1	 075-0241	
60	 Screw st4.2x70	 2	 F-TFSPHPZ-M4_2-70-ST-BZP
61	 Field Coil 110v	 1	 075-0242
61A	 Field Coil 230v	 1	 075-0243
62	 connecting wire 2	 075-0244
63	 Motor Housing	 1	 075-0245
64	 housing insert	 1	 075-0246
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65	 Air flow deflector	 1	 075-0247	
66	 Nut M6	 1	 F-NSF-M6-X-ST-BZP	
67	 Cable clamp	 1	 075-0248	
68	 Screw st4.2x16-F	 2	 F-TFSPHPZ-M4_2-16-ST-BZP	
69	 Carbon Brush	 2	 075-0249	
70	 Brush Holder Ass	 2	 075-0250	
71	 Screw st2.9x9.5-F	 4	 F-TFSPHPZ-M2_9-9_5-ST-BZP	
72	 Rating Plate	 1	 075-0251	
73	 Name plate	 1	 075-0252	
74	 Switch 110v	 1	 075-0253	
74A	 Switch 230v	 1	 075-0254	
75 Capacitor 1 075-0255
76	 Left Handle	 1	 075-0256	
77	 left Brush Cap	 1	 075-0257	
78	 Screw st3.5x13-F	 2	 F-TFSPHPZ-M3_5-13-ST-BO	
79	 Right brush cap	 1	 075-0258	
80	 Screw st4.2x16	 4	 F-TFSPHPZ-M4_2-16-ST-BO	
81	 Screw st4.2x25	 1	 F-TFSPHPZ-M4_2-25-ST-BO	
82	 Screw st4.2x38	 2	 F-TFSPHPZ-M4_2-38-ST-BO	
83	 Right Handle	 1	 075-0259	
84	 Cable Sleeve	 1	 075-0260	
85	 Cable & Plug 110v UK	 1	 075-0261	
85A	 Cable & Plug 230v UK	 1	 075-0262	
86	 Vacuum Adaptor	 1	 075-0263	
87	 Base Plate	 1	 075-0264	
88	 Base Ajusting Block	 1	 075-0265	
89	 Butten head screw	 1	 075-0266	
90	 Anti chipping plate	 1	 075-0267	
91	 Base Plate pad	 1	 075-0268	
92	 Screw M4x8	 4	 F-SCHPZ-M4-8-ST-BZP	
93	 Base Plate shoe	 1	 075-0269	
94	 Saw blade pk 5	 1	 075-0200	
95	 Brush Springs	 2	 075-0270	
96	 Needle bearing	 1	 075-0271	
97	 Parallel Guide	 1	 075-0272	
99	 4mm Hex Key	 1	 F-HEXKEY-M4-ST-BO	
100	 Dowel Pins 4ᶲx18mm	 2	 075-0273
101	 Gear shaft	 1	 075-0274	
102	 Washer 	 1	 F-WB-5-025-ST-BZP	
104	 Washer 	 2	 F-WB-3-075-ST-BZP	
105	 Nut M4	 1	 F-NSF-M4-X-ST-BZP	
106 Spring 1 075-0275
107	 Circlip 10	 1	 F-CCEXT-10-090	
108	 sealing block	 1	 075-0276	
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